



Traditional and Emerging Strategies for Managing Polymyalgia Rheumatica: Insights into New Treatments

Carlos García-Porrúa ¹, Elena Heras-Recuero ², Teresa Blázquez-Sánchez ², Arantxa Torres-Roselló ², Santos Castañeda ³ and Miguel Ángel González-Gay ^{2,4,*}

- ¹ Division of Rheumatology, Hospital Lucus-Augusti, 27003 Lugo, Spain; carlos.garcia.porrua@sergas.es
- ² Division of Rheumatology, IIS-Fundación Jiménez Díaz, 28040 Madrid, Spain; elena.herasr@fjd.es (E.H.-R.); teresa.blazquezs@quironsalud.es (T.B.-S.); arantxa.torres@quironsalud.es (A.T.-R.)
- ³ Division of Rheumatology, Hospital Universitario de la Princesa, Instituto de Investigación del Hospital de La Princesa, 28006 Madrid, Spain; scastas@gmail.com
- ⁴ Medicine and Psychiatry Department, University of Cantabria, 39008 Santander, Spain
- * Correspondence: miguelaggay@hotmail.com

Abstract: Background/Objectives: Polymyalgia Rheumatica (PMR) is an inflammatory condition that primarily affects individuals aged 50 and older, especially in Western countries. Although glucocorticoids are the cornerstone of PMR treatment, these drugs are associated with side effects, making it advisable to use them for the shortest duration possible. However, tapering or discontinuation of glucocorticoids often leads to disease relapses. In this review, we focus on the traditional management of PMR, as well as the potential for therapies that may reduce glucocorticoid use. Special attention is given to the efficacy of biologic agents in PMR management. Methods: A literature review, primarily based on articles published in PubMed, was conducted. In addition to discussing various glucocorticoids and conventional disease-modifying drugs used for the management of isolated PMR, this review specifically focused on the information reported regarding new therapies, with particular emphasis on biologic agents. Results: Prednisone or prednisolone at a dose ranging between 12.5 and 25 mg/day is the agreed-upon treatment for PMR. Due to the side effects associated with prolonged glucocorticoid use and the high frequency of relapses when glucocorticoids are tapered, glucocorticoid-sparing agents have emerged as tools in the management of PMR. Methotrexate has traditionally been the conventional disease-modifying antirheumatic drug (DMARD) unanimously recommended for use in PMR. Other conventional DMARDs, such as leflunomide, have shown promising results but require further study. The use of biologic agents has marked a significant step forward in the management of PMR. While anti-TNF agents failed to provide beneficial effects in isolated PMR, anti-IL-6 receptor agents, such as tocilizumab and sarilumab, have demonstrated efficacy in reducing relapse frequency, lowering the cumulative glucocorticoid burden, and achieving long-term remission of the disease. Other biologic agents, many of which have been used in giant cell arteritis, as well as Janus kinase (JAK) inhibitors, are currently under investigation. Conclusions: Glucocorticoids are the primary treatment for isolated PMR but are associated with comorbidities, especially in patients with pre-existing conditions or frequent relapses. Glucocorticoid-sparing agents, such as methotrexate and biologics, in particular tocilizumab and sarilumab, offer alternatives, improving symptoms and reducing glucocorticoid use. While biologic agents reduce long-term side effects and help achieve disease remission, their use must consider potential side effects and higher costs compared to traditional therapies.

Keywords: polymyalgia rheumatica; relapses; prednisone; methotrexate; leflunomide; biologic agents; tocilizumab; sarilumab; JAK inhibitors

1. Introduction

Polymyalgia Rheumatica (PMR) is an inflammatory condition characterized by muscle pain and stiffness that primarily affects the shoulders, upper arms, neck, hips, and thighs.



Citation: García-Porrúa, C.; Heras-Recuero, E.; Blázquez-Sánchez, T.; Torres-Roselló, A.; Castañeda, S.; González-Gay, M.Á. Traditional and Emerging Strategies for Managing Polymyalgia Rheumatica: Insights into New Treatments. *J. Clin. Med.* 2024, *13*, 6492. https://doi.org/ 10.3390/jcm13216492

Academic Editor: Meilang Xue

Received: 2 October 2024 Revised: 21 October 2024 Accepted: 28 October 2024 Published: 29 October 2024



Copyright: © 2024 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article distributed under the terms and conditions of the Creative Commons Attribution (CC BY) license (https:// creativecommons.org/licenses/by/ 4.0/). PMR patients experience severe symmetrical muscle stiffness, particularly in the morning or after periods of inactivity. In addition to general fatigue, symptoms can include fever, generally low grade, weight loss, and sometimes mild swelling in the hands or feet [1,2].

PMR primarily affects adults over 50, occurring more frequently in women than in men, and is more common among individuals of Northern European ancestry. Its incidence follows a north–south gradient, being higher in Scandinavian countries and lower in Southern European populations [3–5].

Most patients with PMR have elevated markers of inflammation in blood tests. However, a small proportion may exhibit mildly increased or normal values [6].

The 2012 ACR/EULAR criteria for PMR indicate that patients aged 50 years and older with bilateral shoulder aching and abnormal CRP and/or ESRs can be classified as having PMR if they also experience morning stiffness lasting more than 45 min, along with new hip involvement (pain, tenderness, or restricted movement). The likelihood of PMR is further increased by the absence of peripheral synovitis or positive rheumatoid arthritis (RA) serology. Although a rheumatoid factor can occasionally be present in PMR patients, its absence is a valuable criterion for distinguishing PMR from RA in older adults [7].

Genetic predisposition contributes to the development of PMR [8], with certain human leukocyte antigen (HLA) types being linked to a higher risk [9]. Additionally, gene polymorphisms outside the HLA region have also been associated with this condition [10,11]. Environmental factors, such as infections, may trigger the onset of PMR in individuals with genetic susceptibility [4,6]. However, the precise nature of these triggers is still unclear. Some research indicates seasonal variations in PMR incidence, with a higher number of cases diagnosed during winter, possibly due to environmental factors like infections. There have been reports of PMR occurring following influenza B and, more recently, the SARS-CoV-2 infection [12,13].

The exact cause of PMR is still unknown, but it involves inflammation of the synovial membranes in joints, bursae, and surrounding structures like tendons, leading to pain and stiffness. Arthroscopic exams show mild synovitis in proximal joints, primarily involving macrophages and CD4 T-cells, though this does not fully explain the widespread pain seen in PMR. Imaging techniques like magnetic resonance imaging (MRI) and ultrasonography (US) have revealed conditions like subacromial/subdeltoid bursitis and biceps tenosynovitis, indicating that extra-articular structures are also affected. PMR can also cause hip effusions, pelvic bursitis, and less commonly, trochanteric and iliopsoas bursitis. Ischiogluteal bursitis, which is relatively specific in PMR, and interspinous bursitis in the cervical and lumbar spine, might explain the associated neck and back pain [14].

The 2012 EULAR/ACR criteria for PMR include US data, highlighting the importance of bilateral subacromial/subdeltoid and trochanteric bursitis in diagnosing PMR [7]. Ultrasound can improve diagnostic accuracy for PMR by identifying bilateral shoulder abnormalities (e.g., subacromial bursitis or glenohumeral effusion) or a combination of shoulder and hip issues (e.g., hip effusion) [7]. PET-CT is also helpful [15,16]. The diagnosis remains largely clinical, requiring the exclusion of other conditions like late-onset RA, spondyloarthritis, or systemic lupus erythematosus [17–20].

Subclinical GCA in patients with PMR refers to the presence of large-vessel inflammation that is not accompanied by the typical cranial symptoms of GCA, such as headache or jaw claudication [21]. Studies using imaging techniques like FDG-PET-CT and ultrasound have identified evidence of inflammation in large vessels, such as the aorta and its branches, in up to one-third of patients with isolated PMR. This suggests that some PMR patients might have underlying GCA, even in the absence of classic symptoms [1,22]. This subclinical form of GCA is important to recognize because it may increase the risk of complications like aortic aneurysms or dissections if left untreated. The identification of subclinical GCA through advanced imaging highlights the need for careful monitoring of PMR patients, particularly those with systemic symptoms or poor response to glucocorticoid therapy [21,23–25].

2. Relapses: A Common Problem in the Management of PMR

Relapses occur in 20% to 60% of patients, mainly during the first year of treatment [26–28], and are characterized by the return of symptoms similar to those at diagnosis, typically presenting as pain and stiffness in the shoulders and arms [29,30]. Relapses often correlate with increased inflammatory markers, such as the elevated erythrocyte sedimentation rate (ESR) and C-reactive protein (CRP). Persistent high levels of CRP and interleukin (IL)-6 have been identified as predictors for relapses in PMR patients [31]. CRP is now regarded as a more reliable marker for monitoring inflammation in PMR compared to the ESR [32–34]. However, in patients experiencing relapse, about 25% may have normal ESR values, and 15% might have normal CRP levels [35–37].

Relapses, along with the concepts of remission and disease activity, have been defined inconsistently across clinical studies [38]. The tools used to assess these disease situations require further validation. Additionally, qualitative research is necessary to gain a deeper understanding of remission and relapses in PMR. In this regard, properly identifying relapses is crucial for adjusting glucocorticoid treatment effectively. The PMR activity score (PMR-AS) has been proposed as a promising useful tool to define relapses and guide therapy adjustments [29,39,40]. However, evidence supporting its use for measuring remission and relapses remains limited [38].

Risk factors for relapses are reported with inconsistent results across studies. In general, relapses of PMR generally occur when the glucocorticoid dose is tapered [41]. For this reason, in patients with isolated PMR, the primary factor influencing the relapse risk is the speed of glucocorticoid tapering [42–44]. A slower reduction in prednisone (less than 1 mg/month after starting at 15 mg/day) tends to lower the risk of relapse, while a more rapid taper increases this risk [42,43,45,46]. However, research involving a Korean patient cohort suggested that the rate of glucocorticoid tapering did not correlate with relapse rates, implying a possible genetic influence [47]. Genetic studies have shown that certain HLA-DRB1 alleles, particularly the rheumatoid arthritis (RA)-shared epitope, are associated with a higher likelihood of relapses [48]. In PMR patients from Northwest Spain, individuals with the RA-shared epitope, especially those with the HLA-DRB1*0401 allele, experienced more frequent relapses [43]. Additionally, genetic polymorphisms leading to continuous IL-6 elevation can further increase the relapse risk [49].

Current guidelines for managing PMR relapses are based primarily on an expert consensus and retrospective analyses. Classic management involves resuming or adjusting glucocorticoid therapy [1]. According to the British Society of Rheumatology, the recommended starting dose of prednisolone is 15 mg for three weeks, followed by a gradual tapering process [50]. Generally, glucocorticoid treatment lasts between 12 and 24 months, with therapy exceeding two years necessitating further investigation for other potential underlying conditions.

For managing relapses specifically in isolated PMR, the EULAR-ACR guidelines recommend increasing the prednisone dose to the previous level, followed by a gradual taper back to the relapse dose within 4–8 weeks [51]. In some cases, an increase of 2.5 to 5 mg/day may be needed to control symptoms [43]. Patients experiencing more than two relapses may require the addition of other immunosuppressive therapies.

3. Treatment of PMR

A recent systematic literature review assessed the current evidence on Treat-to-Target (T2T) strategies for PMR and GCA. The review included studies from Medline, EMBASE, the Cochrane Library, Clinicaltrials.gov, and the EULAR/ACR abstract database through May 2022 [52]. Of 7809 abstracts screened, 76 studies, including 31 randomized clinical trials, met the criteria for inclusion. However, the review did not identify any studies that directly compared a T2T strategy with standard care. Most PMR trials focused on treatment outcomes, particularly cumulative glucocorticoid doses and taper, along with clinical, laboratory, and safety outcomes. These findings not only provide evidence on

current T2T strategies but also highlight important knowledge gaps, offering a basis for developing future T2T recommendations for PMR and GCA [52].

Below, we describe the different therapies used for the management of PMR.

3.1. Glucocorticoids: The Mainstay of PMR Treatment

The primary goal in treating PMR is to control symptoms and prevent relapses, with oral prednisone/prednisolone being the main treatment [53–55]. The recommended starting dose is 12.5–25 mg/day, individualized based on patient factors [54,56]. For those with conditions like diabetes or osteoporosis, a lower dose of 12.5–15 mg/day is advised. A single daily dose of glucocorticoids is generally recommended [54,56], though a divided dose can sometimes provide quicker relief for severe symptoms [1]. Symptom improvement usually occurs within the first week, often within 72 h, with normalization of the ESR and CRP within 2–4 weeks [55–58].

Optimal methods for glucocorticoids tapering are still under research, with most guidelines based on expert opinion. Typically, an initial prednisone dose is maintained for 3–4 weeks before gradual tapering. For example, starting at 15 mg/day, the dose is reduced to 12.5 mg daily for 2–4 weeks, then 10 mg daily for 4–6 weeks, followed by monthly reductions of 1–1.25 mg or every 2–3 months by 2.5 mg [1,59,60].

The circadian rhythm of symptoms in patients with chronic inflammatory diseases such as PMR is well known [61]. Based on that, additional innovation may involve modifiedrelease prednisone, which allows for the timed release of the drug to align with the body's inflammatory cycle. Administered at bedtime, the drug releases at around 2 a.m., optimizing the suppression of proinflammatory cytokines that peak in the early morning [62]. This approach has shown positive results in GCA when compared to immediate-release prednisone, suggesting its potential benefits for PMR as well. With respect to this, Cutolo et al. assessed the efficacy and safety of modified-release prednisone compared to immediaterelease prednisone in newly diagnosed glucocorticoid-naïve patients with PMR [63]. For this purpose, these investigators conducted a double-blind, randomized trial involving sixty-two patients with PMR, who received either modified-release prednisone (15 mg/day taken at approximately 22:00) or immediate-release prednisone (15 mg/day taken in the morning) for 4 weeks. The primary endpoint was the complete response rate, defined as at least a 70% reduction in the PMR visual analogue scale, duration of morning stiffness, and CRP levels (or CRP < $2 \times$ the upper limit of normal) at week 4. They found that the complete response rate at week 4 was higher for modified-release prednisone (53.8%) compared to immediate-release prednisone (40.9%) [63]. Therefore, this study indicated a favorable trend for modified-release prednisone when compared with immediate-release prednisone, suggesting that further research is warranted.

Injections, like 6-methylprednisolone or intramuscular methylprednisolone acetate, have limited efficacy [64,65]. Non-steroidal anti-inflammatory drugs (NSAIDs) are not recommended due to limited benefits and potential complications.

3.2. Glucocorticoid-Sparing Agents

In patients with PMR who experience severe glucocorticoid-related side effects, it is often necessary to use conventional immunosuppressive drugs or biologic agents as glucocorticoid-sparing alternatives to manage the condition. These agents are particularly useful not only in cases where patients develop significant side effects from glucocorticoid therapy (such as osteoporosis, diabetes, or hypertension), but also in patients who require prolonged glucocorticoid therapy due to refractory disease or, more commonly, because of relapsing disease.

3.2.1. Conventional Glucocorticoid-Sparing Agents

Conventional disease-modifying anti-rheumatic drugs have been used in patients with PMR as glucocorticoid-sparing agents. The use of these drugs aimed to reduce glucocorticoid-related side effects or manage refractory/relapsing cases. Among them, methotrexate has been the most commonly used conventional disease-modifying antirheumatic drug in PMR, typically starting at 10 to 15 mg per week. In this regard, Caporalli et al. carried out a randomized, double-blind, placebo-controlled trial that included 72 newly diagnosed patients with PMR who were treated with either 10 mg of oral methotrexate or a placebo, in addition to prednisone at an initial dose of starting at 25 mg/day and alongside a tapering course of prednisone to 0 mg/day over a period of 24 weeks, with adjustments for relapses. This study showed a significant reduction in the need for glucocorticoids following methotrexate therapy. In this regard, at 76 weeks, the median prednisone dose was 2.1 g in the methotrexate group compared with 2.97 g in the placebo group [66]. Also, Ferraccioli et al. conducted another noteworthy study aimed at evaluating the benefits of intramuscular MTX in PMR patients [67]. In this one-year prospective study, 24 newly diagnosed PMR patients were randomized to receive either 10 mg/week of intramuscular MTX plus prednisone or prednisone alone. At 12 months, all patients had achieved clinical remission, with both groups showing normal levels of acute phase reactants [67]. Notably, the cumulative prednisone dose by 12 months was significantly lower in the MTX group compared to the placebo group. Additionally, bone mineral density significantly declined in the placebo group but remained stable in the MTX group [67]. These findings suggest that MTX may offer a glucocorticoid-sparing effect and help reduce the risk of osteoporosis in PMR patients.

Based on this evidence, the 2015 EULAR/ACR guidelines recommend considering early methotrexate use for patients at high risk of relapses or those facing prolonged therapy, especially if they have comorbidities or are on other medications that increase the likelihood of glucocorticoid side effects [56]. However, Van der Veen et al. conducted a randomized, double-blind, placebo-controlled trial that yielded negative results. The study involved 40 patients with PMR, including six with GCA, who were given either 7.5 mg of oral methotrexate or a placebo, along with a tapering course of glucocorticoids starting with 20 mg/day of prednisone. The trial did not demonstrate a significant glucocorticoid-sparing effect of methotrexate. Specifically, there were no notable differences between the methotrexate and placebo groups with respect to time to achieve remission, duration of remission, number of relapses, or total doses of prednisone administered [68].

The use of leflunomide has also been assessed in a few studies. In this regard, Diamantopoulos et al. conducted a retrospective assessment of eleven GCA and twelve PMR difficult-to-treat patients. They began treatment with 10 mg/day of leflunomide, which could be increased to 20 mg if the clinical response was inadequate or at the discretion of the treating physician. Six patients (26%)—three with PMR and three with GCA—discontinued treatment due to side effects, although no serious adverse events requiring hospitalization were reported. Additionally, five of the 23 patients (two with PMR and three with GCA) stopped treatment after achieving remission, with a mean duration of 10.2 months. In the PMR group, there was a 6 mg/dl reduction in CRP levels and a 34.2% decrease in the prednisolone dose [69].

In a separate study, Adizie et al. assessed the efficacy and side effects of leflunomide in nine patients with GCA and fourteen with PMR [70]. All of them had problems to taper their prednisolone doses, and three had not responded to optimal doses of methotrexate. A starting dose of 10 mg/day of leflunomide was administered to patients three to nine months after the initiation of glucocorticoid therapy. The leflunomide dose was adjusted to either 10/20 mg on alternate days for five patients or 20 mg/day for two patients, depending on clinical and biochemical responses. Overall, leflunomide was well tolerated by all but three patients. All patients with GCA and all but one in the isolated PMR group showed a complete or partial response to leflunomide. Glucocorticoid therapy was discontinued in nine patients and tapered in twelve of twenty-three patients with GCA or PMR. Although the study was open label, without a randomized design, and lacked a control group, the results indicated that leflunomide is well tolerated in patients with GCA and PMR, which might aid glucocorticoid tapering.

A recent comparison of leflunomide and methotrexate in PMR patients indicated that leflunomide might be more effective in facilitating glucocorticoid tapering [71]. In this regard, Vinicki et al. evaluated one hundred and forty-three patients with PMR treated with methotrexate (median dose 15 mg/week) and forty-three patients who received a fixed dose of leflunomide (20 mg/day). The glucocorticoid doses at baseline and during tapering were determined by the treating physician and were not pre-established. The sampling of centers was not randomized, and patients underwent a follow-up period of at least three months from the start of the conventional disease-modifying drugs. Withdrawal from glucocorticoids was more common in the leflunomide group (72%) compared to the methotrexate group (39%). With respect to this, the time to prednisone discontinuation was shorter for patients treated with leflunomide, with a median of 4.7 months compared to 31.8 months for those on methotrexate. Additionally, a multivariate analysis indicated a significantly higher probability of remission associated with leflunomide therapy [71]. However, the study lacked long-term follow-up, particularly for the leflunomide group. Therefore, we believe that prospective studies involving PMR patients are necessary to further validate these findings regarding the efficacy of leflunomide in this condition [72].

Methotrexate and leflunomide are currently being investigated in phase III randomized, double-blind, placebo-controlled trials for patients newly diagnosed with PMR [73,74]. One such trial is the PolyMyalgia Rheumatica treatment with Methotrexate in Optimal Dose in an Early Disease Phase (PMR MODE) study. This study is designed to evaluate the efficacy of methotrexate at a dose of 25 mg/week compared to a placebo in a 1:1 ratio among 100 recently diagnosed PMR patients, in accordance with the 2012 EULAR/ACR criteria. All participants will receive prednisolone at a dose of 15 mg/day, which will be tapered to 0 mg over 24 weeks. In cases of primary non-response or disease relapse, the prednisolone dose will be allowed to be temporarily increased. Assessments will occur at baseline, as well as at 4, 12, 24, 32, and 52 weeks. The primary outcome measure will be the difference in the proportion of patients achieving glucocorticoid-free remission by week 52 [73]. Methotrexate and leflunomide are also being examined in the STERLING-PMR study, targeting patients with PMR who have experienced at least one relapse (ISRCTN17828080). This phase III trial is an open-labelled, randomized controlled study, planning to include up to 200 patients, that compares standard care versus standard care plus methotrexate or leflunomide if methotrexate is not tolerated. Methotrexate will be started at 15 mg weekly and progressively increased to 25 mg or reduced to 10 mg weekly if not tolerated. If 10 mg weekly methotrexate is not tolerated, or not effective, it may be switched to leflunomide starting at 10 mg daily and then increased to 20 mg daily if tolerated or reduced to 10 mg every 2 days if not tolerated.

Alternatives like azathioprine show limited efficacy, with small studies supporting their use but raising concerns about side effects [75]. It may also be the case for hydroxy-chloroquine in PMR patients when compared to glucocorticoids alone [76].

3.2.2. Biologic Therapies in PMR

Anti-TNF Therapy

Initial studies on tumor necrosis factor (TNF)- α antagonists in PMR, mainly based on single or small series revealed promising results [77]. However, the only randomized clinical trial on the efficacy of infliximab in PMR did not disclose an additional benefit of adding this monoclonal antibody to prednisone to treat newly diagnosed patients with PMR [78] (Figure 1). This study assessed the efficacy of infliximab in PMR patients with newly diagnosed disease, specifically those who were corticosteroid naïve. The study included 51 patients with a mean age of 71 years and compared infliximab (3 mg/kg intravenous (I.V.)) to a placebo, both in conjunction with a tapering of the prednisone dose starting at 15 mg/day. At 52-week follow-up, the primary endpoint (the proportion of patients free of relapses) showed no significant difference between the two groups. In addition, there were no significant differences in the number of relapses, their duration, or the cumulative dose of corticosteroids [78]. Concerns were raised regarding the small sample size and rapid tapering of glucocorticoids, which could have influenced the results. These limitations have been echoed by experts in the field, highlighting the need for caution when interpreting the results [79].



Figure 1. Randomized controlled clinical trials in isolated polymyalgia rheumatica (PMR) patients undergoing tumor necrosis factor (TNF) α or interleukin (IL6)-receptor antagonist therapies [78,80–84].

Another randomized controlled trial with etanercept in monotherapy versus a placebo in patients with PMR did not meet primary or main secondary end points either [80]. Considering these results, the 2015 EULAR/ACR recommendations did not support the use of anti-TNF agents for the management of isolated PMR [56].

Anti-Interleukin-6 Therapy

IL-6 is key proinflammatory cytokine that plays an important role in the pathogenesis of PMR [85,86]. A reduction in serum IL-6 levels has been linked to decreased disease activity, making IL-6 blockade a potential therapeutic option for PMR, similar to its use in GCA [87].

The first studies were performed using tocilizumab, a monoclonal antibody that competitively inhibits IL-6 binding to its receptor. By blocking the entire receptor complex, it prevents IL-6 signal transduction to inflammatory mediators involved in B- and T-cell activation [88].

As previously mentioned, GCA and PMR are overlapping and frequently concurrent diseases [89]. The beneficial effect of the anti-IL-6 receptor tocilizumab in GCA patients, many of them with PMR manifestations, reported in observational studies [90,91], was corroborated in two prospective clinical trials [92,93]. Since tocilizumab produced rapid improvement of PMR symptoms in patients with GCA, the use of anti-IL-6 receptor agents to control relapsing or refractory PMR became a plausible approach. In this regard, several reports, some of them describing single cases [94-96] and others including between two and three patients with PMR showed that tocilizumab yielded improvement of PMR manifestations without relapses leading to remission of the disease [97–99]. In keeping with the findings of these case reports, Toussirot et al. performed a retrospective evaluation of seven patients with PMR, six of whom had isolated "pure" PMR and one with asymptomatic biopsy-proven GCA. Five of the patients were glucocorticoidrefractory, requiring a median prednisone dose of 20 mg/day, while the other two had diabetes and metabolic syndrome features. All patients were treated with I.V. tocilizumab at 8 mg/kg/month as monotherapy. Within 4 to 8 weeks, all patients showed rapid clinical improvement, with reductions in both PMR activity scores and CRP levels. Half of the patients achieved low disease activity, and disease remission was obtained in three patients, with no further PMR relapses [100].

A larger study was conducted by Assaraf et al. [101], who performed a multicenter retrospective observational study involving fifty-three patients with PMR, thirty-one of whom had persistent symptoms of PMR despite treatment with conventional, synthetic, disease-modifying antirheumatic drugs. As in the former study, they were also treated with monthly I.V. tocilizumab therapy. Results of this study showed that, in PMR patients who are glucocorticoid dependent, the use of anti-IL-6 receptor tocilizumab therapy led to a significant reduction in the dose of glucocorticoids, leading to disease remission.

Of greater importance was the confirmation of the beneficial effects of anti-IL-6 receptor therapy through prospective studies (Figure 1). To evaluate the effects of a short initial course of tocilizumab as a first-line treatment without glucocorticoids, Devauchelle-Pensec et al. conducted a prospective, open-label study. The study included 20 patients with newly diagnosed active PMR, who were administered three infusions of tocilizumab at a four-week interval. After 12 weeks of follow-up, patients showed clinical improvement of PMR symptoms [102]. To further explore the efficacy of glucocorticoid-free tocilizumab monotherapy in the treatment of PMR, Chino et al. conducted a 2-year, prospective, single-center, open-label pilot study involving thirteen patients. Participants received I.V. tocilizumab at a dose of 8 mg/kg every 2 weeks for the first 2 months, followed by monthly infusions for the next 10 months [103]. After completing the treatment phase, patients were followed for another year without any treatment. Primary endpoints were remission rates at weeks 12 and 52, while secondary endpoints included relapse rates and safety over the 104-week study period. At week 12, four patients achieved remission, although four others withdrew due to adverse events or lack of efficacy. At week 52, all nine patients who completed the first year were in remission. Of the eight patients who completed the second year without drug, seven maintained remission. The study demonstrated the beneficial effects of tocilizumab in the management of PMR without the need for glucocorticoids [103].

In a separate study, 10 patients with newly diagnosed PMR participated in a prospective, open-label, single-center phase IIa trial of tocilizumab. Patients were enrolled within one month of their PMR diagnosis and were required to have initially received no more than 20 mg/day of prednisone, or its equivalent, to be included in the study. Patients received I.V. tocilizumab (8 mg/kg/month) for one year, along with rapid glucocorticoid tapering following a standardized protocol. In this regard, following the initial infusion of tocilizumab, glucocorticoid daily dose tapered by 2.5 mg every 2 weeks [104]. A control group included patients with PMR who refused to take tocilizumab or did not meet inclusion criteria. Of note, nine of the 10 patients treated with tocilizumab achieved relapse-free, glucocorticoid-free remission at 6 months. Furthermore, they were able to discontinue glucocorticoid therapy within 4 months of starting the trial, maintaining remission over the 15-month study period. In contrast, none of the patients in the control group achieved glucocorticoid-free remission at 6 or 12 months, and 60% experienced relapses. Furthermore, the median cumulative prednisone dose was significantly lower in the tocilizumab-treated group (1085 mg) compared with the control group (2562 mg). These findings provided support for the use of the anti-IL6 receptor tocilizumab as a glucocorticoid-sparing agent in patients with active PMR [104].

Additional information was obtained from randomized controlled trials. One of them was a post hoc analysis of the Giant-Cell Arteritis Actemra (GiACTA) trial [81]. It included fifty-two patients with newly diagnosed or recurrent isolated PMR. PMR patients were treated with subcutaneous tocilizumab (162 mg weekly or every other week) plus a tapering glucocorticoid regimen for 26 weeks (thirty-one patients) or a placebo combined with a tapering glucocorticoid regimen for 26 or 52 weeks (twenty-one patients). The duration of the study was 52 weeks. Remission, defined as no relapses and CRP levels below 1 mg/dL at week 52, was maintained in 45% of the tocilizumab group, compared with 19% in the placebo group. The median glucocorticoid dose at week 52 was significantly lower in the tocilizumab group (1862 mg) versus the placebo group (3671 mg). Serious adverse events occurred in 16% of the tocilizumab group and 14% of the placebo group [81].

To assess the efficacy of anti-IL-6 receptor tocilizumab in patients with new-onset PMR, Bonelli et al. conducted a phase 2/3 randomized controlled trial. The study randomly assigned thirty-six patients with new-onset PMR from three centers to receive subcutaneous tocilizumab (162 mg weekly) or a placebo for 16 weeks, in a 1:1 ratio. All patients also received oral prednisone, the dose of which was reduced from 20 mg to 0 mg over 11 weeks. Thus, the experimental group received tocilizumab along with a glucocorticoid tapering regimen, whereas the control group received a placebo with glucocorticoids. Tocilizumab was found to be effective in reducing glucocorticoid use and resulted in fewer side effects compared with traditional treatments [82].

Another study conducted by Devauchelle-Pensec et al. evaluated the impact of tocilizumab on disease activity in patients with active PMR, particularly that undergoing glucocorticoid therapy [83]. This double-blind, parallel-group, placebo-controlled randomized clinical trial enrolled one hundred and one patients with PMR from 17 French hospitals. Inclusion criteria required patients to have persistent disease activity, indicated by the CRP-PMR activity score (CRP-PMR-AS), which is a PMR activity score calculated using CRP greater than 10 (range of the score 0–100) and a prednisone dose of at least 10 mg per day. Participants were randomly assigned to receive either I.V. tocilizumab (8 mg/kg; fifty-one patients) or a placebo (fifty patients) every four weeks for 24 weeks, alongside a standardized tapering regimen of oral prednisone. The primary efficacy end point was CRP-PMR-AS less than 10 (range, 0-100; higher values indicate greater activity) combined with either prednisone dose less than or equal to 5 mg per day or a decrease in prednisone dose greater than or equal to 10 mg from baseline at week 24. The study demonstrated that tocilizumab significantly reduced disease activity in patients with PMR compared to the placebo, with those receiving tocilizumab showing greater improvements in symptoms and a decreased need for glucocorticoids. Additionally, tocilizumab was well tolerated, exhibiting a safety profile comparable to that of other treatments for inflammatory conditions. The findings of this interesting study support the potential use of tocilizumab to enhance management strategies for PMR, particularly for patients who experience glucocorticoid-related side effects [83].

Unlike previous studies that examined the role of tocilizumab in PMR, Spiera et al. assessed the efficacy of sarilumab, another IL-6 receptor antagonist, for managing relapses of PMR during glucocorticoid tapering [84]. A randomized controlled trial was conducted to compare sarilumab versus a placebo. In this phase 3 trial, patients were randomly assigned in a 1:1 ratio to receive either sarilumab (200 mg via subcutaneous injection every two weeks for 52 weeks, along with a 14-week prednisone taper) or a placebo with a 52-week prednisone taper.

Sixty patients received sarilumab, and fifty-eight received the placebo. The primary outcome at 52 weeks was sustained remission, defined as the resolution of PMR signs and symptoms by week 12, sustained normalization of CRP levels, absence of disease flare, and adherence to the prednisone taper from weeks 12 through 52. At week 52, sustained remission was significantly more frequent in the sarilumab group (28% vs. 10% in the placebo group). Additionally, at 52 weeks, patients treated with sarilumab had a significantly lower median cumulative glucocorticoid dose (777 mg vs. 2044 mg in the placebo group) [84].

Neutropenia was more common in the sarilumab group (15% vs. 0%), as were arthralgia (15% vs. 5%) and diarrhea (12% vs. 2%). Treatment-related discontinuations were also more frequent in the sarilumab group than in the placebo group (12% vs. 7%).

The results of this study demonstrated that sarilumab significantly reduces the rate of relapse during glucocorticoid tapering, indicating its potential as a viable treatment option for patients experiencing this common complication of PMR. This study is clinically relevant, as PMR often requires prolonged glucocorticoid therapy, which can lead to significant side effects. Therefore, it addressed a crucial need for effective management strategies during tapering periods, making it highly relevant for both clinicians and patients [84].

Subsequently, the FDA-approved sarilumab as the first biologic agent indicated for patients with PMR.

Exploring Additional Biologic Agents

Information on the potential benefits of other biologic agents for patients with isolated PMR is limited. Interleukin-1 (IL-1) and IL-17 are two of the major proinflammatory cytokines implicated in disease pathogenesis [105]. As a result, the human IgG κ monoclonal antibody canakinumab, which targets IL-1 β , and secukinumab, which specifically targets IL-17A, were investigated in patients with isolated PMR.

In this regard, Matteson et al. conducted a two-week, single-blind, randomized proofof-concept trial to assess the effects of secukinumab, canakinumab, and glucocorticoids on disease activity in patients with PMR. The study included three treatment groups, in which participants received secukinumab, canakinumab, or glucocorticoids [106]. The primary objective was to assess changes in disease activity scores following treatments over the two-week period. After this phase, an open-label extension provided continued treatment to participants, offering additional information on the long-term effects and tolerability of the biologic agents. The results showed that while patients receiving glucocorticoids experienced rapid pain relief, those receiving biologic treatments showed only moderate improvements in mobility. At the end of the two weeks, none of the patients receiving biologic agents achieved a complete response, emphasizing the need for further research into the efficacy of these agents in the treatment of PMR [106].

The REPLENISH study (NCT05767034) is a phase III, randomized, double-blind, placebo-controlled trial aimed at evaluating the efficacy and safety of secukinumab in patients with glucocorticoid-dependent polymyalgia rheumatica (PMR) experiencing a relapse. The trial involves administering 150 mg or 300 mg of secukinumab every 4 weeks, alongside a tapering glucocorticoid regimen over 24 weeks. The goal is to assess secukinumab's potential in reducing the reliance on long-term glucocorticoids, which can have serious side effects. The trial is expected to conclude by February 2026 and is recruiting around 360 participants.

Rituximab was evaluated in a randomized trial suggesting its efficacy in recent-onset PMR. The study included 47 patients, 38 of whom had recently been diagnosed with PMR [107]. A single dose of 1000 mg rituximab or placebo was administered, along with prednisone (15 mg/day) with a rapid taper in 4 months. The primary endpoint was focused on disease activity using the PMR AS score (range 0-100) that had to be of less than or equal to 10 at week 21. This endpoint was achieved by 48% of patients in the rituximab group versus 21% in the placebo group. This significant difference observed at week 21 was no longer significant at one year [108]. Therefore, there is currently insufficient robust clinical evidence to definitively determine whether rituximab is effective in treating PMR. In this regard, there are two ongoing phase III, randomized, double-blind, placebo-controlled studies designed to assess the effectiveness of rituximab in PMR, REDUCE-PMR-1 and REDUCE-PMR-2 trials (NCT05533125, NCT05533164). REDUCE-PMR-1 is focused on newly diagnosed PMR patients. Participants receive a single 1000 mg intravenous dose of rituximab, along with a 17-week glucocorticoid tapering protocol starting with 15 mg/day prednisolone. The trial aims to assess rituximab's ability to promote remission while minimizing glucocorticoid use. If a relapse occurs, an additional lower dose of rituximab may be given at week 24. In contrast, the REDUCE-PMR-2 focuses on patients experiencing a relapse of PMR. The design and objectives are similar, with rituximab tested against a placebo in conjunction with a glucocorticoid taper.

Abatacept, a dimeric fusion protein that blocks the interaction between CD80/CD86 and CD28, thereby reducing T-cell activation, has been used in the treatment of GCA [109]. Abatacept was assessed in patients with early PMR in an attempt to determine the efficacy of this biologic agent to achieve low disease activity without glucocorticoids. For this purpose, Saraux et al. performed a proof-of-concept, randomized, double-blind, placebo-controlled, parallel-group trial that included thirty-four PMR recited in five French center. Patients

included in this study were required to have a disease duration of less than 6 months and a PMR-CRP activity score (PMR-AS) greater than 17 with no signs or symptoms of GCA confirmed by clinical evaluation and PET-CT evaluation [110]. Participants were randomly assigned (1:1) to receive weekly subcutaneous abatacept (125 mg) or a matching placebo, with glucocorticoid rescue therapy allowed in cases of high disease activity, for 12 weeks, and then glucocorticoid treatment based on disease activity, until week 36. The primary endpoint was low disease activity (CRP PMR-AS \leq 10) at week 12 without glucocorticoids and without rescue treatment. The primary endpoint was reached by eight of sixteen patients in the abatacept group and four of eighteen patients in the placebo group. Eight patients in the abatacept had adverse events. Although PMR treated with abatacept experienced significant improvements in disease activity compared to the placebo group, the interpretation raised as the final conclusion of this study suggested that the effect of abatacept alone is not strong enough to justify larger studies in early PMR [110].

Also, a phase II, open-label, single-center trial (NCT04062006) is investigating the use of low-dose Interleukin-2 (IL-2) in PMR patients. This study aims to evaluate both the clinical and immunological effects of administering low-dose IL-2. Patients receive subcutaneous injections of recombinant human IL-2 at a dose of 1 million units, five days per week for the first 4 weeks, followed by weekly doses for an additional 8 weeks. The study follows up with patients for 3 months post-treatment to assess changes in clinical and laboratory markers, as well as immune cell subsets and cytokine levels. The trial targets patients aged 50 or older with stable glucocorticoid regimens and without significant comorbidities, such as serious infections or cancer. The goal is to determine whether IL-2 can help reduce disease activity and glucocorticoid dependence in PMR patients.

Role of Targeted, Synthetic, Disease-Modifying Anti-Rheumatic Drugs

The Janus kinase/signal transducers and activators of transcription (JAK/STAT) pathway plays a crucial role in cellular regulation in humans. This pathway is utilized by a wide range of cytokines involved in the pathogenesis of autoimmune diseases to transmit intracellular signals. Additionally, various polymorphisms in JAK and STAT genes have been linked to autoimmune conditions. Notably, elevated levels of interferon-gamma mRNA have been observed in the temporal arteries of patients with GCA who experience severe ischemic complications. The JAK/STAT inhibitor tofacitinib, which targets JAK3 and JAK1, has been shown to prevent T-cell accumulation in the vessel wall and to suppress IFN-γ production and signaling through this pathway [111,112].

Ma et al. evaluated the efficacy of tofacitinib in patients with PMR. They found marked increases in the expression of several key inflammatory markers including IL6R, IL1B, IL1R1, JAK2, Toll-like receptors (TLR2, TLR4, and TLR8), C-C chemokine receptor type 1 (CCR1), complement receptor 1 (CR1), and calgranulins S100A8 and S100A12 in 11 newly diagnosed patients with PMR [113]. In vitro studies demonstrated that tofacitinib effectively suppressed the expression of IL-6R and JAK2 in CD4+ T-cells from these patients. They subsequently randomly assigned treatment-naïve PMR patients to receive either tofacitinib or glucocorticoids for 24 weeks, with assessments performed at multiple time points (0, 4, 8, 12, 16, 20, and 24 weeks) to calculate PMR activity disease scores (PMR-ASs). The primary endpoint was the proportion of patients achieving a PMR-AS of ≤ 10 at weeks 12 and 24, while secondary endpoints included changes in PMR-ASs, CRP, and the ESR. Thirty-nine patients were treated with tofacitinib, and thirty-seven received glucocorticoids, and thirty-five and thirty-two patients completed the study, respectively. However, no significant differences were observed in the primary or secondary outcomes. At weeks 12 and 24, all patients in both groups achieved PMR-ASs of below 10, with significant reductions in the PMR-AS, CRP, and ESR in both treatment groups. Importantly, no serious adverse events were reported. However, the study found no statistically significant differences between tofacitinib and glucocorticoids in the treatment of PMR [113].

The BACHELOR study was a phase II, multicenter, double-blind, randomized placebocontrolled trial that explored the efficacy of baricitinib, a JAK1/2 inhibitor, in early PMR without glucocorticoids. The study included patients who had not taken glucocorticoids in the prior two weeks, and they were randomized to receive either 4 mg of baricitinib daily or a placebo for 12 weeks. If remission was achieved (PMR-AS \leq 10), the dose was reduced to 2 mg daily for an additional 12 weeks. The primary goal was to assess the proportion of patients achieving sustained low disease activity without needing glucocorticoids. Glucocorticoid rescue was allowed at the discretion of the investigator for high disease activity. Results showed that by week 12, a significantly higher proportion of patients in the baricitinib group (77.8%) reached the primary endpoint compared to the placebo group (13.3%). Additionally, patients receiving baricitinib had better health-related quality of life scores and experienced fewer adverse events. This suggests that baricitinib could be effective in managing early PMR without relying on glucocorticoids. However, full results have not yet been published.

The JAK-SPARE1 phase III study is currently recruiting to further assess baricitinib's efficacy in achieving glucocorticoid-free remission in newly diagnosed PMR patients after 16 weeks of treatment.

4. Discussion

PMR is an inflammatory condition prevalent among people over 50 years of age of European ancestry [1,2,4,14,41]. Glucocorticoids are the primary treatment for PMR [51,56]. Although an initial dose of 12.5 to 25 mg/day of prednisone/prednisolone may result in rapid relief of symptoms, relapses are common, especially during medication tapering [30]. This often results in prolonged use of glucocorticoids, which can cause adverse side effects such as diabetes, osteoporosis and vertebral fractures, femoral neck fractures, hip fractures, cardiovascular disease, and ocular comorbidity, ultimately undermining outcomes for patients with this condition [114,115]. As a result, management strategies incorporating both conventional and biological disease-modifying anti-rheumatic agents have been implemented to induce disease remission, decrease the frequency of relapses, and reduce the cumulative prednisone dose, which contributes to comorbidities in PMR patients. Traditionally, the 2015 EULAR/ACR guidelines suggest considering early use of methotrexate for patients at high risk of relapses or those requiring prolonged therapy, particularly if they have comorbidities or are on medications that heighten the risk of glucocorticoid side effects [51,56]. Although the use of methotrexate and leflunomide in PMR has been reported to reduce the frequency of disease relapses and promote remission in many cases [66–71], the findings of these studies do not consistently support their effectiveness across all investigations [68]. Consequently, more research is needed to better evaluate the impact of methotrexate and leflunomide on PMR [72].

Biologic agents are employed in PMR patients who have refractory disease, experience relapses, or require a rapid discontinuation of glucocorticoids due to comorbidities that render their use undesirable. However, randomized controlled trials do not support the effectiveness of anti-TNF agents in the management of PMR [78,80].

In contrast, in keeping with the positive findings reported in retrospective studies [57,79], several placebo-controlled trials (three with tocilizumab and one with sarilumab) support the beneficial effect of the anti-IL-6 receptor blockade for the management of PMR [81–84]. Three studies utilized tocilizumab, a monoclonal antibody that specifically targets the IL-6 receptor, thereby preventing IL-6 from binding to it [81–83]. A similar mechanism of action has, sarilumab, another human monoclonal antibody that acts against the IL-6 receptor [84]. In this regard, the use of anti-IL6 receptor agents was linked to rapid improvement of pain and stiffness in patients with PMR. Additionally, these agents facilitate a reduction in the cumulative glucocorticoid dosage, thereby lowering the risk of side effects associated with long-term glucocorticoid therapy. Furthermore, data from these studies suggest that PMR patients receiving anti-IL-6 receptor therapy may experience a reduced rate of disease relapses compared to those treated with glucocorticoid in monotherapy [81–84]. As a result, patients often experience enhanced quality of life due to an improved functional status and reduced disease burden. Currently, the only biologic agent approved by the FDA specifically for the treatment of

PMR is sarilumab, which is administered subcutaneously every two weeks. This biologic agent has a favorable safety profile and can provide sustained remission, making it especially beneficial for patients who have difficulty maintaining disease remission with traditional therapies [84].

The use of secukinumab, canakinumab, rituximab, and abatacept in PMR is an area of ongoing research, with varying degrees of evidence and clinical experience [106–110]. However, more research is needed to determine the efficacy of these biologic agents in patients with isolated PMR. This is also the case for the use of targeted synthetic disease-modifying anti-rheumatic dugs in the management of isolated PMR and other inflammatory or autoimmune diseases [111,112]. In this regard, although in vitro studies showed that the JAK1/JAK3 inhibitor tofacitinib effectively suppressed the expression of IL-6R and JAK2 in CD4+ T-cells from patients with PMR, no significant difference in disease activity scores was observed between patients with PMR treated with tofacitinib and those treated with glucocorticoids [113]. Therefore, the potential favorable effects of JAK inhibitors in isolated PMR remain to be determined.

5. Conclusions

Glucocorticoids (such as prednisone or prednisolone) remain the primary treatment for PMR, as they help reduce inflammation and control symptoms such as pain and stiffness. However, long-term use of glucocorticoids is known to cause several side effects, including osteoporosis, diabetes, and weight gain. These risks are even greater for patients who already had other health conditions before starting glucocorticoids and for those who experience frequent relapses when the glucocorticoid dose is reduced or stopped.

To address this, glucocorticoid-sparing agents are being explored as alternatives. Among these, methotrexate (a conventional disease-modifying drug) and biologic agents, particularly anti-IL-6 therapies, such as tocilizumab and sarilumab, have shown promise. These biologics target the IL-6 pathway, which plays a key role in PMR-related inflammation. Studies have shown that blocking IL-6 receptors results in rapid relief of pain and stiffness, making it easier to reduce glucocorticoid doses and decreasing the risk of long-term glucocorticoid side effects. This can help achieve sustained remission in many patients.

However, while biologics can be effective, they come with considerations such as a higher risk of side effects and significantly higher costs compared to traditional treatments such as glucocorticoids and methotrexate. Therefore, the decision to use biologics should carefully weigh the benefits and potential risks for each patient.

Taking into account all the considerations and evidence described in this review, Figure 2 illustrates our proposed approach to managing patients with isolated PMR.



Figure 2. Proposed management of patients with isolated PMR. *: Approved by the FDA for PMR. Abbreviations: GCA = Giant Cell Arteritis; PMR=Polymyalgia Rheumatica; DMARDs = disease modifying anti-rheumatic drugs; IL6 = interleukin 6; TNF = tumor necrosis factor.

6. Future Directions

As experts in the field have recently highlighted, it is important to establish specific recommendations in the treatment of patients with PMR [114]. This approach includes achieving and maintaining disease remission and preventing complications.

Treatment should prioritize shared decision-making between patients and physicians, and comorbidities should be taken into account in treatment planning. In this regard, individualized care is important, with glucocorticoids being a key treatment in PMR, but considering the possibility of using glucocorticoid-sparing therapies such as biological agents [114].

The arrival of biosimilars of tocilizumab, and later of sarilumab, may facilitate earlier use of these agents, as they are more cost-effective. Therefore, it is crucial to optimize referral, diagnosis, and management strategies to minimize glucocorticoid dependence while achieving remission, which is the primary goal of treatment [115]. Accurate diagnosis and early stratification of patients with PMR, excluding conditions such as underlying large vessel extracranial GCA in patients presenting with PMR, is of major importance [116,117].

Optimizing the benefit/risk ratio of glucocorticoids to minimize adverse events while achieving sustained remission remains an ongoing challenge. Therefore, further research on alternative therapies for glucocorticoid treatment in PMR will be crucial to improve patients' quality of life and reduce comorbidities associated with long-term glucocorticoid use. In this regard, obesity is associated with poorer outcomes for various patient-reported outcome measures in individuals with PMR. Therefore, weight management should be considered when treating patients with PMR, especially in obese individuals [118].

The development of innovative glucocorticoid preparations and glucocorticoid receptor ligands may enhance the benefit/risk ratio of glucocorticoids, reducing side effects while maintaining their therapeutic efficacy. In this regard, one approach might be the use of selective Glucocorticoid Receptor Agonists and Modulators (SEGRMs) that are designed to selectively activate anti-inflammatory pathways without triggering the pathways responsible for glucocorticoid-related side effects. This selective activation allows SEGRMs to minimize common glucocorticoid-related adverse effects, such as osteoporosis, diabetes, and cardiovascular issues, while still exerting their potent anti-inflammatory effects in patients with PMR [119,120].

Another potential emerging therapy may be the use of liposome-based drug delivery systems, which are small, nanometer-sized particles, which have been explored in the treatment of RA [121,122]. These liposomes can encapsulate glucocorticoids and deliver them selectively to inflamed tissues, increasing local efficacy while minimizing systemic exposure and reducing side effects. Research suggests that this technology could potentially be applied to other inflammatory diseases, such as GCA and PMR, in the future.

The potential utility of immuno-checkpoints in managing PMR is another emerging area of research. Commonly used in cancer therapy, this promising line of research has not yet been extensively explored in PMR. However, there is potential for trials to evaluate their efficacy in managing inflammation and achieving remission in PMR. In this regard, combining immuno-checkpoint inhibitors with existing treatments such as glucocorticoids or biologic agent could enhance therapeutic outcomes and minimize glucocorticoid exposure, reducing the risk of associated side effects [123]. This may be of great interest in particular for the management of PMR patients with pre-existing comorbidities [124,125].

However, research on these new approaches, such as SEGRMs and immune checkpoints, is still in early stages of investigation, with no conclusive results regarding their effectiveness in treating PMR.

Further research is needed to fully establish their efficacy and broader applicability.

Funding: This research received no external funding.

Conflicts of Interest: Disclosures that might be interpreted as constituting possible conflict(s) of interest for this study are the following: S.C. has received grants/research support from Amgen, MSD, and Pfizer and has received consultation fees in company sponsored speaker's bureau

from Amgen, Bristol-Myers Squibb, Grünenthal Pharma, Janssen, Eli Lilly, MSD, Stata, and UCB. Miguel Ángel González-Gay has received grants/research supports from GSK and had consultation fees/participation in company sponsored speaker's bureau from GSK, Otsuka, Sanofi, and Amgen. Miguel Ángel González-Gay's research was supported by the Spanish Red de Investigación RICORS RD21/0002/0025 of the Instituto de Salud Carlos III, Spain.

References

- 1. González-Gay, M.A.; Matteson, E.L.; Castañeda, S. Polymyalgia rheumatica. Lancet 2017, 390, 1700–1712. [CrossRef] [PubMed]
- 2. Lall, M.; Jackson, C.D. What Is Polymyalgia Rheumatica? *JAMA* 2024, 332, 514. [CrossRef] [PubMed]
- 3. Gonzalez-Gay, M.A.; Vazquez-Rodriguez, T.R.; Lopez-Diaz, M.J.; Miranda-Filloy, J.A.; Gonzalez-Juanatey, C.; Martin, J.; Llorca, J. Epidemiology of giant cell arteritis and polymyalgia rheumatica. *Arthritis Rheum.* **2009**, *61*, 1454–1461. [CrossRef] [PubMed]
- 4. Lundberg, I.E.; Sharma, A.; Turesson, C.; Mohammad, A.J. An update on polymyalgia rheumatica. *J. Intern. Med.* 2022, 292, 717–732. [CrossRef] [PubMed]
- Sharma, A.; Mohammad, A.J.; Turesson, C. Incidence and prevalence of giant cell arteritis and polymyalgia rheumatica: A systematic literature review. *Semin. Arthritis Rheum.* 2020, 50, 1040–1048. [CrossRef] [PubMed]
- González-Gay, M.A.; Rodríguez-Valverde, V.; Blanco, R.; Fernández-Sueiro, J.L.; Armona, J.; Figueroa, M.; Martínez-Taboada, V.M. Polymyalgia rheumatica without significantly increased erythrocyte sedimentation rate. A more benign syndrome. *Arch. Intern. Med.* 1997, 157, 317–320. [CrossRef] [PubMed]
- Dasgupta, B.; Cimmino, M.A.; Maradit-Kremers, H.; Schmidt, W.A.; Schirmer, M.; Salvarani, C.; Bachta, A.; Dejaco, C.; Duftner, C.; Jensen, H.S.; et al. 2012 provisional classification criteria for polymyalgia rheumatica: A European League Against Rheumatism/American College of Rheumatology collaborative initiative. *Ann. Rheum. Dis.* 2012, *71*, 484–492. [CrossRef] [PubMed] [PubMed Central]
- Mattey, D.L.; Hajeer, A.H.; Dababneh, A.; Thomson, W.; González-Gay, M.A.; García-Porrúa, C.; Ollier, W.E. Association of giant cell arteritis and polymyalgia rheumatica with different tumor necrosis factor microsatellite polymorphisms. *Arthritis Rheum.* 2000, 43, 1749–1755. [CrossRef] [PubMed]
- Dababneh, A.; Gonzalez-Gay, M.A.; Garcia-Porrua, C.; Hajeer, A.; Thomson, W.; Ollier, W. Giant cell arteritis and polymyalgia rheumatica can be differentiated by distinct patterns of HLA class II association. *J. Rheumatol.* 1998, 25, 2140–2145. [PubMed]
- Gonzalez-Gay, M.A.; Hajeer, A.H.; Dababneh, A.; Garcia-Porrua, C.; Amoli, M.M.; Llorca, J.; Ollier, W.E. Interferon-gamma gene microsatellite polymorphisms in patients with biopsy-proven giant cell arteritis and isolated polymyalgia rheumatica. *Clin. Exp. Rheumatol.* 2004, 22 (Suppl. 36), S18–S20. [PubMed]
- Zhao, S.S.; Mackie, S.L.; Larsson, S.C.; Burgess, S.; Yuan, S. Modifiable risk factors and inflammation-related proteins in polymyalgia rheumatica: Genome-wide meta-analysis and Mendelian randomisation. *Rheumatology* 2024, keae308. [CrossRef] [PubMed]
- Liozon, E.; Parreau, S.; Filloux, M.; Dumonteil, S.; Gondran, G.; Bezanahary, H.; Ly, K.H.; Fauchais, A.L. Giant cell arteritis or polymyalgia rheumatica after influenza vaccination: A study of 12 patients and a literature review. *Autoimmun. Rev.* 2021, 20, 102732. [CrossRef] [PubMed]
- 13. Manzo, C.; Castagna, A.; Ruotolo, G. Can SARS-CoV-2 trigger relapse of polymyalgia rheumatica? *Joint Bone Spine* **2021**, *88*, 105150. [CrossRef] [PubMed] [PubMed Central]
- 14. Salvarani, C.; Cantini, F.; Boiardi, L.; Hunder, G.G. Polymyalgia rheumatica and giant-cell arteritis. *N. Engl. J. Med.* **2002**, 347, 261–271. [CrossRef] [PubMed]
- 15. Betrains, A.; Blockmans, D. Use of 18F-Fluorodeoxyglucose PET in the Diagnosis and Follow-up of Polymyalgia Rheumatica. *PET Clin.* **2020**, *15*, 147–152. [CrossRef] [PubMed]
- Slart, R.H.J.A.; Nienhuis, P.H.; Glaudemans, A.W.J.M.; Brouwer, E.; Gheysens, O.; van der Geest, K.S.M. Role of 18F-FDG PET/CT in Large Vessel Vasculitis and Polymyalgia Rheumatica. J. Nucl. Med. 2023, 64, 515–521. [CrossRef] [PubMed]
- 17. Gonzalez-Gay, M.A.; Garcia-Porrua, C.; Salvarani, C.; Olivieri, I.; Hunder, G.G. The spectrum of conditions mimicking polymyalgia rheumatica in Northwestern Spain. *J. Rheumatol.* **2000**, *27*, 2179–2184. [PubMed]
- Paltta, J.; Suuronen, S.; Pirilä, L.; Palomäki, A. Differential diagnostics of polymyalgia rheumatica in a university hospital in Finland. *Scand. J. Rheumatol.* 2023, 52, 689–695. [CrossRef] [PubMed]
- 19. Tarasiuk-Stanislawek, K.; Dumusc, A.; Favrat, B.; Kokkinakis, I. Idiopathic remitting seronegative symmetrical synovitis with pitting edema syndrome mimicking symptoms of polymyalgia rheumatica: A case report. *J. Med. Case Rep.* **2022**, *16*, 334. [CrossRef] [PubMed] [PubMed Central]
- 20. Helliwell, T.; Hider, S.L.; Barraclough, K.; Dasgupta, B.; Mallen, C.D. Diagnosis and management of polymyalgia rheumatica. *Br. J. Gen. Pract.* 2012, *62*, 275–276. [CrossRef] [PubMed] [PubMed Central]
- Salvarani, C.; Padoan, R.; Iorio, L.; Tomelleri, A.; Terrier, B.; Muratore, F.; Dasgupta, B. Subclinical giant cell arteritis in polymyalgia rheumatica: Concurrent conditions or a common spectrum of inflammatory diseases? *Autoimmun. Rev.* 2024, 23, 103415. [CrossRef] [PubMed]

- Heras-Recuero, E.; Blázquez-Sánchez, T.; Landaeta-Kancev, L.C.; Martínez de Bourio-Allona, M.; Torres-Roselló, A.; Rengifo-García, F.; Caraballo-Salazar, C.; Largo, R.; Castañeda, S.; González-Gay, M.A. Positron Emission Tomography/Computed Tomography in Polymyalgia Rheumatica: When and for What—A Critical Review. *Diagnostics* 2024, 14, 1539. [CrossRef] [PubMed] [PubMed Central]
- Narváez, J.; Estrada, P.; López-Vives, L.; Ricse, M.; Zacarías, A.; Heredia, S.; Gómez-Vaquero, C.; Nolla, J.M. Prevalence of ischemic complications in patients with giant cell arteritis presenting with apparently isolated polymyalgia rheumatica. *Semin. Arthritis Rheum.* 2015, 45, 328–333. [CrossRef] [PubMed]
- González-Gay, M.Á.; Heras-Recuero, E.; Blázquez-Sánchez, T.; Caraballo-Salazar, C.; Rengifo-García, F.; Castañeda, S.; Largo, R. Broadening the clinical spectrum of giant cell arteritis: From the classic cranial to the predominantly extracranial pattern of the disease. *Expert Rev. Clin. Immunol.* 2024, 20, 1089–1100. [CrossRef] [PubMed]
- González-Gay, M.A.; Prieto-Peña, D.; Martínez-Rodríguez, I.; Calderon-Goercke, M.; Banzo, I.; Blanco, R.; Castañeda, S. Early large vessel systemic vasculitis in adults. *Best Pract. Res. Clin. Rheumatol.* 2019, 33, 101424. [CrossRef] [PubMed]
- Gonzalez-Gay, M.A.; Garcia-Porrua, C.; Miranda-Filloy, J.A.; Martin, J. Giant cell arteritis and polymyalgia rheumatica: Pathophysiology and management. *Drugs Aging.* 2006, 23, 627–649. [CrossRef] [PubMed]
- 27. Kermani, T.A.; Warrington, K.J. Polymyalgia rheumatica. *Lancet* 2013, 381, 63–72, Erratum in *Lancet* 2013, 381, 28. [CrossRef] [PubMed]
- Hernández-Rodríguez, J.; Cid, M.C.; López-Soto, A.; Espigol-Frigolé, G.; Bosch, X. Treatment of Polymyalgia Rheumatica. A systematic review. Arch. Intern. Med. 2009, 169, 1839–1850. [CrossRef]
- Dejaco, C.; Duftner, C.; Cimmino, M.A.; Dasgupta, B.; Salvarani, C.; Crowson, C.S.; Maradit-Kremers, H.; Hutchings, A.; Matteson, E.L.; Schirmer, M. Definition of remission and relapse in polymyalgia rheumatica: Data from a literature search compared with a Delphi-based expert consensus. *Ann. Rheum. Dis.* 2011, *70*, 447–453. [CrossRef] [PubMed] [PubMed Central]
- 30. Prieto-Peña, D.; Castañeda, S.; Atienza-Mateo, B.; Blanco, R.; González-Gay, M.A. Predicting the risk of relapse in polymyalgia rheumatica: Novel insights. *Expert Rev. Clin. Immunol.* **2021**, *17*, 225–232. [CrossRef] [PubMed]
- Salvarani, C.; Cantini, F.; Niccoli, L.; Macchioni, P.; Consonni, D.; Bajocchi, G.; Vinceti, M.; Catanoso, M.G.; Pulsatelli, L.; Meliconi, R.; et al. Acute-phase reactants and the risk of relapse/recurrence in polymyalgia rheumatica: A prospective followup study. *Arthritis Rheum.* 2005, 53, 33–38. [CrossRef] [PubMed]
- 32. Healey, L.A. Long-term follow-up of polymyalgia rheumatica: Evidence for synovitis. *Semin. Arthritis Rheum.* **1984**, *13*, 322–328. [CrossRef] [PubMed]
- 33. Buttgereit, F.; Dejaco, C.; Matteson, E.L.; Dasgupta, B. Polymyalgia Rheumatica and Giant Cell Arteritis: A Systematic Review. *JAMA* 2016, *315*, 2442–2458. [CrossRef] [PubMed]
- 34. Chuang, T.Y.; Hunder, G.G.; Ilstrup, D.M.; Kurland, L.T. Polymyalgia rheumatica: A 10-year epidemiologic and clinical study. *Ann. Intern. Med.* **1982**, *97*, 672–680. [CrossRef] [PubMed]
- Cantini, F.; Salvarani, C.; Olivieri, I.; Macchioni, L.; Ranzi, A.; Niccoli, L.; Padula, A.; Boiardi, L. Erythrocyte sedimentation rate and C-reactive protein in the evaluation of disease activity and severity in polymyalgia rheumatica: A prospective follow-up study. *Semin. Arthritis Rheum.* 2000, *30*, 17–24. [CrossRef] [PubMed]
- Bengtsson, B.A.; Malmvall, B.E. Prognosis of giant cell arteritis including temporal arteritis and polymyalgia rheumatica. A follow-up study on ninety patients treated with corticosteroids. *Acta Med. Scand.* 1981, 209, 337–345. [CrossRef] [PubMed]
- 37. von Knorring, J. Treatment and prognosis in polymyalgia rheumatica and temporal arteritis. A ten-year survey of 53 patients. *Acta Med. Scand.* **1979**, 205, 429–435. [CrossRef] [PubMed]
- Bolhuis, T.E.; Bosch, P.; Falzon, L.; Owen, C.E.; Yates, M.; Mackie, S.L.; van der Maas, A.; Dejaco, C. Definitions of and Instruments for Disease Activity, Remission, and Relapse in Polymyalgia Rheumatica: A Systematic Literature Review. *Rheumatology* 2024, 12, keae428. [CrossRef] [PubMed]
- 39. Leeb, B.F.; Rintelen, B.; Sautner, J.; Fassl, C.; Bird, H.A. The polymyalgia rheumatica activity score in daily use: Proposal for a definition of remission. *Arthritis Rheum.* **2007**, *57*, 810–815. [CrossRef] [PubMed]
- Binard, A.; de Bandt, M.; Berthelot, J.M.; Saraux, A. Inflammatory Joint Disease Working Group of the French Society for Rheumatology. Performance of the polymyalgia rheumatica activity score for diagnosing disease flares. *Arthritis Rheum.* 2008, 59, 263–269. [CrossRef] [PubMed]
- 41. Espígol-Frigolé, G.; Dejaco, C.; Mackie, S.L.; Salvarani, C.; Matteson, E.L.; Cid, M.C. Polymyalgia rheumatica. *Lancet* 2023, 402, 1459–1472. [CrossRef] [PubMed]
- 42. Kremers, H.M.; Reinalda, M.S.; Crowson, C.S.; Zinsmeister, A.R.; Hunder, G.G.; Gabriel, S.E. Relapse in a population based cohort of patients with polymyalgia rheumatica. *J. Rheumatol.* **2005**, *32*, 65–73. [PubMed]
- González-Gay, M.A.; García-Porrúa, C.; Vázquez-Caruncho, M.; Dababneh, A.; Hajeer, A.; Ollier, W.E. The spectrum of polymyalgia rheumatica in northwestern Spain: Incidence and analysis of variables associated with relapse in a 10 year study. *J. Rheumatol.* 1999, 26, 1326–1332. [PubMed]
- 44. Camellino, D.; Giusti, A.; Girasole, G.; Bianchi, G.; Dejaco, C. Pathogenesis, Diagnosis and Management of Polymyalgia Rheumatica. *Drugs Aging* **2019**, *36*, 1015–1026. [CrossRef] [PubMed]
- 45. Behn, A.R.; Perera, T.; Myles, A.B. Polymyalgia rheumatica and corticosteroids: How much for how long? *Ann. Rheum. Dis.* **1983**, 42, 374–378. [CrossRef] [PubMed] [PubMed Central]

- 46. Kyle, V.; Hazleman, B.L. The clinical and laboratory course of polymyalgia rheumatica/giant cell arteritis after the first two months of treatment. *Ann. Rheum. Dis.* **1993**, *52*, 847–850. [CrossRef] [PubMed] [PubMed Central]
- Lee, J.H.; Choi, S.T.; Kim, J.S.; Yoon, B.Y.; Kwok, S.K.; Kim, H.S.; Kim, Y.S.; Song, J.S.; Lee, S.H.; Kim, H.R. Clinical characteristics and prognostic factors for relapse in patients with polymyalgia rheumatica (PMR). *Rheumatol. Int.* 2013, 33, 1475–1480. [CrossRef] [PubMed]
- 48. Gonzalez-Gay, M.A.; Garcia-Porrua, C.; Hajeer, A.H. Influence of human leukocyte antigen-DRB1 on the susceptibility and severity of rheumatoid arthritis. *Semin. Arthritis Rheum.* **2002**, *31*, 355–360. [CrossRef] [PubMed]
- Boiardi, L.; Casali, B.; Farnetti, E.; Pipitone, N.; Nicoli, D.; Cantini, F.; Macchioni, P.; Bajocchi, G.; Catanoso, M.G.; Pulsatelli, L.; et al. Relationship between interleukin 6 promoter polymorphism at position -174, IL-6 serum levels, and the risk of relapse/recurrence in polymyalgia rheumatica. *J. Rheumatol.* 2006, *33*, 703–708. [PubMed]
- 50. Dasgupta, B.; Borg, F.A.; Hassan, N.; Barraclough, K.; Bourke, B.; Fulcher, J.; Hollywood, J.; Hutchings, A.; Kyle, V.; Nott, J.; et al. BSR and BHPR guidelines for the management of polymyalgia rheumatica. *Rheumatology* **2010**, *49*, 186–190. [CrossRef] [PubMed]
- 51. Dejaco, C.; Singh, Y.P.; Perel, P.; Hutchings, A.; Camellino, S.; Mackie, S.; Abril, A.; Bachta, A.; Balint, P.; Barraclough, K.; et al. 2015 recommendations for the management of polymyalgia rheumatica: A European League Against Rheumatism/American College of Rheumatology collaborative initiative. *Arthritis Rheumatol.* 2015, 67, 2569–2580. [CrossRef] [PubMed]
- 52. Hysa, E.; Bond, M.; Ehlers, L.; Camellino, D.; Falzon, L.; Dejaco, C.; Buttgereit, F.; Aletaha, D.; Kerschbaumer, A. Evidence on treat to target strategies in polymyalgia rheumatica and giant cell arteritis: A systematic literature review. *Rheumatology* **2024**, *63*, 285–297. [CrossRef] [PubMed]
- 53. Mackie, S.L.; Mallen, C.D. Polymyalgia rheumatica. BMJ 2013, 347, f6937. [CrossRef] [PubMed]
- 54. Matteson, E.L.; Buttgereit, F.; Dejaco, C.; Dasgupta, B. Glucocorticoids for management of polymyalgia rheumatica and giant cell arteritis. *Rheum. Dis. Clin. North. Am.* 2016, 42, 75–90. [CrossRef] [PubMed]
- 55. Gonzalez-Gay, M.A.; Agudo, M.; Martinez-Dubois, C.; Pompei, O.; Blanco, R. Medical management of polymyalgia rheumatica. *Expert Opin. Pharmacother.* **2010**, *11*, 1077–1087. [CrossRef] [PubMed]
- 56. Dejaco, C.; Singh, Y.P.; Perel, P.; Hutchings, A.; Camellino, D.; Mackie, S.; Abril, A.; Bachta, A.; Balint, P.; Barracloughet, K.; et al. 2015 Recommendations for the management of polymyalgia rheumatica: A European League Against Rheumatism/American College of Rheumatology collaborative initiative. *Ann. Rheum. Dis.* 2015, 74, 1799–1807. [CrossRef] [PubMed]
- 57. Castañeda, S.; García-Castañeda, N.; Prieto-Peña, D.; Martínez-Quintanilla, D.; Vicente, E.F.; Blanco, R.; González-Gay, M.A. Treatment of polymyalgia rheumatica. *Biochem. Pharmacol.* **2019**, *165*, 221–229. [CrossRef] [PubMed]
- 58. González-Gay, M.A.; Pina, T. Giant cell arteritis and polymyalgia rheumatica: An update. *Curr. Rheumatol. Rep.* **2015**, *17*, 6. [CrossRef] [PubMed]
- Dejaco, C.; Singh, Y.P.; Perel, P.; Hutchings, A.; Camellino, D.; Mackie, S.; Matteson, E.L.; Dasgupta, B. Current evidence for therapeutic interventions and prognostic factors in polymyalgia rheumatica: A systematic literature review informing the 2015 European League Against Rheumatism/American College of Rheumatology recommendations for the management of polymyalgia rheumatica. *Ann. Rheum. Dis.* 2015, 74, 1808–1817. [CrossRef] [PubMed]
- 60. Yates, M.; Watts, R.A.; Swords, F.; MacGregor, A.J. Glucocorticoid withdrawal in polymyalgia rheumatica: The theory versus the practice. *Clin. Exp. Rheumatol.* 2017, 35, 1–2. [PubMed]
- 61. Spies, C.M.; Cutolo, M.; Straub, R.H.; Burmester, G.R.; Buttgereit, F. More night than day--circadian rhythms in polymyalgia rheumatica and ankylosing spondylitis. *J. Rheumatol.* **2010**, *37*, 894–899. [CrossRef] [PubMed]
- 62. Raine, C.; Stapleton, P.P.; Merinopoulos, D.; Maw, W.W.; Achilleos, K.; Gayford, D.; Mapplebeck, S.; Mackerness, C.; Schofield, P.; Dasgupta, B. A 26-week feasibility study comparing the efficacy and safety of modified-release prednisone with immediate-release prednisolone in newly diagnosed cases of giant cell arteritis. *Int. J. Rheum. Dis.* **2018**, *21*, 285–291. [CrossRef] [PubMed]
- 63. Cutolo, M.; Hopp, M.; Liebscher, S.; Dasgupta, B.; Buttgereit, F. Modified-release prednisone for polymyalgia rheumatica: A multicentre, randomised, active-controlled, double-blind, parallel-group study. *RMD Open* **2017**, *3*, e000426. [CrossRef] [PubMed] [PubMed Central]
- Salvarani, C.; Cantini, F.; Olivieri, I.; Barozzi, L.; Macchioni, L.; Boiardi, L.; Niccoli, L.; Padula, A.; Pulsatelli, L.; Meliconi, R. Corticosteroid injections in polymyalgia rheumatica: A double-blind, prospective, randomized, placebo controlled study. *J. Rheumatol.* 2000, *27*, 1470–1476. [PubMed]
- 65. Dasgupta, B.; Dolan, A.L.; Panayi, G.S.; Fernandes, L. An initially double-blind controlled 96-week trial of depot methylprednisolone against oral prednisolone in the treatment of polymyalgia rheumatica. *Br. J. Rheumatol.* **1998**, *37*, 189–195. [CrossRef] [PubMed]
- Caporali, R.; Cimmino, M.A.; Ferraccioli, G.; Gerli, R.; Klersy, C.; Salvarani, C.; Montecucco, C. Prednisone plus methotrexate for polymyalgia rheumatica: A randomized, double-blind, placebo-controlled trial. *Ann. Intern. Med.* 2004, 141, 493–500. [CrossRef] [PubMed]
- 67. Ferraccioli, G.; Salaffi, F.; De Vita, S.; Casatta, L.; Bartoli, E. Methotrexate in polymyalgia rheumatica: Preliminary results of an open, randomized study. *J. Rheumatol.* **1996**, *23*, 624–628.
- 68. Van der Veen, M.J.; Dinant, H.J.; van Booma-Frankfort, C.; van Albada-Kuipers, G.A.; Bijlsma, J.W. Can methotrexate be used as a steroid sparing agent in the treatment of polymyalgia rheumatica and giant cell arteritis? *Ann. Rheum. Dis.* **1996**, *55*, 218–223, Erratum in *Ann. Rheum. Dis.* **1996**, *55*, 563. [CrossRef] [PubMed] [PubMed Central]

- 69. Diamantopoulos, A.P.; Hetland, H.; Myklebust, G. Leflunomide as a corticosteroid-sparing agent in giant cell arteritis and polymyalgia rheumatica: A case series. *BioMed Res. Int.* 2013, 2013, 120638. [CrossRef] [PubMed] [PubMed Central]
- 70. Adizie, T.; Christidis, D.; Dharmapaliah, C.; Borg, F.; Dasgupta, B. Efficacy and tolerability of leflunomide in difficult-to-treat polymyalgia rheumatica and giant cell arteritis: A case series. *Int. J. Clin. Pract.* **2012**, *66*, 906–909. [CrossRef] [PubMed]
- Vinicki, J.P.; Cusa, A.; Domingo, D.; Velasco Zamora, J.L.; Magri, S.; Brigante, A.; Schmid, M.M.; Ávila, P.; Zamora, N.; Sorrentino, L.; et al. Effectiveness of methotrexate and leflunomide as corticoid-sparing drugs in patients with polymyalgia rheumatica. *Rheumatol. Adv. Pract.* 2024, *8*, rkae033. [CrossRef] [PubMed] [PubMed Central]
- 72. González-Gay, M.A.; Heras-Recuero, E.; Blázquez-Sánchez, T.; Castañeda, S.; Largo, R. Leflunomide as a therapeutic alternative to methotrexate as a glucocorticoid-sparing agent in polymyalgia rheumatica. *Rheumatol. Adv. Pract.* 2024, *8*, rkae047. [CrossRef] [PubMed] [PubMed Central]
- Marsman, D.E.; Bolhuis, T.E.; den Broeder, N.; den Broeder, A.A.; van der Maas, A. PolyMyalgia Rheumatica treatment with Methotrexate in Optimal Dose in an Early disease phase (PMR MODE): Study protocol for a multicenter double-blind placebo controlled trial. *Trials* 2022, 23, 318. [CrossRef] [PubMed] [PubMed Central]
- Kawka, L.; Chevet, B.; Arnaud, L.; Becker, G.; Carvajal Alegria, G.; Felten, R. The pipeline of immunomodulatory therapies in polymyalgia rheumatica and giant cell arteritis: A systematic review of clinical trials. *Autoimmun. Rev.* 2024, 23, 103590. [CrossRef] [PubMed]
- 75. De Silva, M.; Hazleman, B.L. Azathioprine in giant cell arteritis/polymyalgia rheumatica: A double-blind study. *Ann. Rheum. Dis.* **1986**, *45*, 136–138. [CrossRef] [PubMed] [PubMed Central]
- Brawer, A.E. Polymyalgia rheumatica: Observations of disease evolution without corticosteroid treatment. *Open Access Rheumatol.* 2016, *8*, 45–49. [CrossRef] [PubMed] [PubMed Central]
- 77. Salvarani, C.; Cantini, F.; Niccoli, L.; Catanoso, M.G.; Macchioni, P.; Pulsatelli, L.; Padula, A.; Olivieri, I.; Boiardi, L. Treatment of refractory polymyalgia rheumatica with infliximab: A pilot study. *J. Rheumatol.* **2003**, *30*, 760–763. [PubMed]
- 78. Salvarani, C.; Macchioni, P.; Manzini, C.; Paolazzi, G.; Trotta, A.; Manganelli, P.; Cimmino, M.; Gerli, R.; Catanoso, M.G.; Boiardi, L.; et al. Infliximab plus prednisone or placebo plus prednisone for the initial treatment of polymyalgia rheumatica: A randomized trial. *Ann. Intern. Med.* 2007, 146, 631–639. [CrossRef] [PubMed]
- 79. Wendling, D. Biological therapy in polymyalgia rheumatica. Expert Opin. Biol. Ther. 2023, 23, 1255–1263. [CrossRef] [PubMed]
- 80. Kreiner, F.; Galbo, H. Effect of etanercept in polymyalgia rheumatica: A randomized controlled trial. *Arthritis Res. Ther.* **2010**, *12*, R176. [CrossRef]
- 81. Spiera, R.; Unizony, S.H.; Bao, M.; Luder, Y.; Han, J.; Pavlov, A.; Stone, J.H. Tocilizumab vs placebo for the treatment of giant cell arteritis with polymyalgia rheumatica symptoms, cranial symptoms or both in a randomized trial. *Semin. Arthritis Rheum.* **2021**, *51*, 469–476. [CrossRef] [PubMed]
- Bonelli, M.; Radner, H.; Kerschbaumer, A.; Mrak, D.; Durechova, M.; Stieger, J.; Husic, R.; Mandl, P.; Smolen, J.S.; Dejaco, C.; et al. Tocilizumab in patients with new onset polymyalgia rheumatica (PMR-SPARE): A phase 2/3 randomised controlled trial. *Ann. Rheum. Dis.* 2022, *81*, 838–844. [CrossRef] [PubMed]
- Devauchelle-Pensec, V.; Carvajal-Alegria, G.; Dernis, E.; Richez, C.; Truchetet, M.E.; Wendling, D.; Toussirot, E.; Perdriger, A.; Gottenberg, J.-E.; Felten, R.; et al. Effect of Tocilizumab on Disease Activity in Patients with Active Polymyalgia Rheumatica Receiving Glucocorticoid Therapy: A Randomized Clinical Trial. JAMA 2022, 328, 1053–1062. [CrossRef] [PubMed]
- Spiera, R.F.; Unizony, S.; Warrington, K.J.; Sloane, J.; Giannelou, A.; Nivens, M.C.; Akinlade, B.; Wong, W.; Bhore, R.; Lin, Y.; et al. Sarilumab for Relapse of Polymyalgia Rheumatica during Glucocorticoid Taper. N. Engl. J. Med. 2023, 389, 1263–1272. [CrossRef] [PubMed]
- 85. Dejaco, C.; Brouwer, E.; Mason, J.C.; Buttgereit, F.; Matteson, E.L.; Dasgupta, B. Giant cell arteritis and polymyalgia rheumatica: Current challenges and opportunities. *Nat. Rev. Rheumatol.* **2017**, *13*, 578–592. [CrossRef] [PubMed]
- Dasgupta, B.; Panayi, G.S. Interleukin-6 in serum of patients with polymyalgia rheumatica and giant cell arteritis. *Br. J. Rheumatol.* 1990, 29, 456–458. [CrossRef] [PubMed]
- Unizony, S.; Stone, J.H.; Stone, J.R. New treatment strategies in large-vessel vasculitis. *Curr. Opin. Rheumatol.* 2013, 25, 3–9. [CrossRef] [PubMed]
- Sebba, A. Tocilizumab: The first interleukin-6-receptor inhibitor. *Am. J. Health Syst. Pharm.* 2008, 65, 1413–1418. [CrossRef]
 [PubMed]
- 89. Gonzalez-Gay, M.A. Giant cell arteritis and polymyalgia rheumatica: Two different but often overlapping conditions. *Semin. Arthritis Rheum.* **2004**, *33*, 289–293. [CrossRef] [PubMed]
- Loricera, J.; Blanco, R.; Hernández, J.L.; Castañeda, S.; Mera, A.; Pérez-Pampín, E.; Peiró, E.; Humbría, A.; Calvo-Alén, J.; Aurrecoechea, E.; et al. Tocilizumab in giant cell arteritis: Multicenter open-label study of 22 patients. *Semin. Arthritis Rheum.* 2015, 44, 717–723. [CrossRef] [PubMed]
- Régent, A.; Redeker, S.; Deroux, A.; Kieffer, P.; Ly, K.H.; Dougados, M.; Liozon, E.; Larroche, C.; Guillevin, L.; Bouillet, L.; et al. Tocilizumab in Giant Cell Arteritis: A Multicenter Retrospective Study of 34 Patients. *J. Rheumatol.* 2016, 43, 1547–1552. [CrossRef] [PubMed]
- Villiger, P.M.; Adler, S.; Kuchen, S.; Wermelinger, F.; Dan, D.; Fiege, V.; Bütikofer, L.; Seitz, M.; Reichenbach, S. Tocilizumab for induction and maintenance of remission in giant cell arteritis: A phase 2, randomised, double-blind, placebo-controlled trial. *Lancet* 2016, 387, 1921–1927. [CrossRef] [PubMed]

- 93. Stone, J.H.; Tuckwell, K.; Dimonaco, S.; Klearman, M.; Aringer, M.; Blockmans, D.; Brouwer, E.; Cid, M.C.; Dasgupta, B.; Rech, J.; et al. Trial of Tocilizumab in Giant cell Arteritis. *N. Engl. J. Med.* **2017**, *377*, 317–328. [CrossRef] [PubMed]
- Unizony, S.; Arias-Urdaneta, L.; Miloslavsky, E.; Arvikar, S.; Khosroshahi, A.; Keroack, B.; Stone, J.R.; Stone, J.H. Tocilizumab for the treatment of large-vessel vasculitis (giant cell arteritis, Takayasu arteritis) and polymyalgia rheumatica. *Arthritis Care Res.* 2012, 64, 1720–1729. [CrossRef] [PubMed]
- 95. Al Rashidi, A.; Hegazi, M.O.; Mohammad, S.A.; Varghese, A. Effective control of polymyalgia rheumatica with tocilizumab. *J. Clin. Rheumatol.* **2013**, *19*, 400–401. [CrossRef] [PubMed]
- 96. Hagihara, K.; Kawase, I.; Tanaka, T.; Kishimoto, T. Tocilizumab ameliorates clinical symptoms in polymyalgia rheumatica. *J. Rheumatol.* **2010**, *37*, 1075–1076. [CrossRef] [PubMed]
- 97. Macchioni, P.; Boiardi, L.; Catanoso, M.; Pulsatelli, L.; Pipitone, N.; Meliconi, R.; Salvarani, C. Tocilizumab for polymyalgia rheumatica: Report of two cases and review of the literature. *Semin. Arthritis Rheum.* **2013**, *43*, 113–118. [CrossRef] [PubMed]
- 98. Mori, S.; Koga, Y. Glucocorticoid-resistant polymyalgia rheumatica: Pretreatment characteristics and tocilizumab therapy. *Clin. Rheumatol.* **2016**, *35*, 1367–1375. [CrossRef] [PubMed] [PubMed Central]
- 99. Camellino, D.; Soldano, S.; Cutolo, M.; Cimmino, M.A. Dissecting the inflammatory response in polymyalgia rheumatica: The relative role of IL-6 and its inhibition. *Rheumatol. Int.* **2018**, *38*, 1699–1704. [CrossRef] [PubMed]
- Toussirot, É.; Martin, A.; Soubrier, M.; Redeker, S.; Régent, A. Rapid and Sustained Response to Tocilizumab in Patients with Polymyalgia Rheumatica Resistant or Intolerant to Glucocorticoids: A Multicenter Open-label Study. J. Rheumatol. 2016, 43, 249–250. [CrossRef] [PubMed]
- 101. Assaraf, M.; Chevet, B.; Wendling, D.; Philippe, P.; Cailliau, E.; Roux, C.; Dieude, P.; Ottaviani, S.; Avouac, J.; Delacour, M.; et al. Efficacy and management of tocilizumab in polymyalgia rheumatica: Results of a multicentre retrospective observational study. *Rheumatology* 2024, 63, 2065–2073, Erratum in *Rheumatology* 2024, 63, 2315. [CrossRef] [PubMed]
- 102. Devauchelle-Pensec, V.; Berthelot, J.M.; Cornec, D.; Renaudineau, Y.; Marhadour, T.; Jousse-Joulin, S.; Querellou, S.; Garrigues, F.; De Bandt, M.; Gouillou, M.; et al. Efficacy of first-line tocilizumab therapy in early polymyalgia rheumatica: A prospective longitudinal study. *Ann. Rheum. Dis.* 2016, *75*, 1506–1510. [CrossRef] [PubMed] [PubMed Central]
- 103. Chino, K.; Kondo, T.; Sakai, R.; Saito, S.; Okada, Y.; Shibata, A.; Kurasawa, T.; Okuyama, A.; Takei, H.; Amano, K. Tocilizumab monotherapy for polymyalgia rheumatica: A prospective, single-center, open-label study. *Int. J. Rheum. Dis.* 2019, 22, 2151–2157. [CrossRef] [PubMed]
- Lally, L.; Forbess, L.; Hatzis, C.; Spiera, R. Brief Report: A Prospective Open-Label Phase IIa Trial of Tocilizumab in the Treatment of Polymyalgia Rheumatica. *Arthritis Rheumatol.* 2016, 68, 2550–2554. [CrossRef] [PubMed] [PubMed Central]
- 105. Samson, M.; Audia, S.; Fraszczak, J.; Trad, M.; Ornetti, P.; Lakomy, D.; Ciudad, M.; Leguy, V.; Berthier, S.; Vinit, J.; et al. Th1 and Th17 lymphocytes expressing CD161 are implicated in giant cell arteritis and polymyalgia rheumatica pathogenesis. *Arthritis Rheum.* 2012, 64, 3788–3798. [CrossRef] [PubMed]
- 106. Matteson, E.L.; Dasgupta, B.; Schmidt, W.A.; Salvarani, C.; Gendi, N.; Galeazzi, M.; Stitah, S.; Li, Y.; Valentin, M.-A.; Linghu, B.; et al. A two-week single-blind, randomized 3-arm proof of concept study of the effects of secukinumab (anti-IL17 mAb), canakinumab (anti-IL-1 b mAb), or corticosteroids on initial disease activity scores in patients with PMR, followed by an open-label extension. *Arthritis Rheumatol.* 2014, *66*, S391.
- 107. Marsman, D.E.; den Broeder, N.; van den Hoogen, F.H.J.; den Broeder, A.A.; van der Maas, A. Efficacy of rituximab in patients with polymyalgia rheumatica: A double-blind, randomised, placebo-controlled, proof-of-concept trial. *Lancet Rheumatol.* 2021, *3*, e758–e766. [CrossRef]
- 108. Bolhuis, T.E.; Marsman, D.E.; Den Broeder, A.A.; den Broeder, N.; van der Maas, A. 1-year results of treatment with rituximab in polymyalgia rheumatica: An extension study of a randomised double-blind placebo-controlled trial. *Lancet Rheumatol.* 2023, *5*, e208–e214. [CrossRef] [PubMed]
- Langford, C.A.; Cuthbertson, D.; Ytterberg, S.R.; Khalidi, N.; Monach, P.A.; Carette, S.; Seo, P.; Moreland, L.W.; Weisman, M.; Koening, C.L.; et al. A Randomized, Double-Blind Trial of Abatacept (CTLA-4Ig) for the Treatment of Takayasu Arteritis. *Arthritis Rheumatol.* 2017, 69, 846–853. [CrossRef] [PubMed] [PubMed Central]
- 110. Saraux, A.; Le Henaff, C.; Dernis, E.; Carvajal-Alegria, G.; Tison, A.; Quere, B.; Petit, H.; Felten, R.; Jousse-Joulin, S.; Guellec, D.; et al. Abatacept in early polymyalgia rheumatica (ALORS): A proof-of-concept, randomised, placebo-controlled, parallel-group trial. *Lancet Rheumatol.* **2023**, *5*, e728–e735. [CrossRef] [PubMed]
- 111. Banerjee, S.; Biehl, A.; Gadina, M.; Hasni, S.; Schwartz, D.M. JAK-STAT signaling as a target for inflammatory and autoimmune diseases: Current and future prospects. *Drugs* **2017**, *77*, 521–546. [CrossRef] [PubMed] [PubMed Central]
- O'Shea, J.J.; Kontzias, A.; Yamaoka, K.; Tanaka, Y.; Laurence, A. Janus kinase inhibitors in autoimmune diseases. *Ann. Rheum. Dis.* 2013, 72 (Suppl. 2), ii111–ii115. [CrossRef] [PubMed]
- 113. Ma, X.; Yang, F.; Wu, J.; Xu, B.; Jiang, M.; Sun, Y.; Sun, C.; Yu, Y.; Xu, D.; Xiao, L.; et al. Efficacy and Safety of Tofacitinib in Patients with Polymyalgia Rheumatica (EAST PMR): An open-label randomized controlled trial. *PLoS Med.* 2023, 20, e1004249. [CrossRef] [PubMed] [PubMed Central]
- 114. Dejaco, C.; Kerschbaumer, A.; Aletaha, D.; Bond, M.; Hysa, E.; Camellino, D.; Ehlers, L.; Abril, A.; Appenzeller, S.; Cid, M.C.; et al. Treat-to-target recommendations in giant cell arteritis and polymyalgia rheumatica. *Ann. Rheum. Dis.* 2024, *83*, 48–57. [CrossRef] [PubMed] [PubMed Central]

- 115. Iorio, L.; Padoan, R.; Bond, M.; Dejaco, C. Investigational agents for polymyalgia rheumatica treatment: Assessing the critical needs for future development. *Expert Opin. Investig. Drugs* **2024**, *33*, 671–676. [CrossRef] [PubMed]
- 116. Prieto-Peña, D.; Martínez-Rodríguez, I.; Loricera, J.; Banzo, I.; Calderón-Goercke, M.; Calvo-Río, V.; González-Vela, C.; Corrales, A.; Castañeda, S.; Blanco, R.; et al. Predictors of positive 18F-FDG PET/CT-scan for large vessel vasculitis in patients with persistent polymyalgia rheumatica. *Semin. Arthritis Rheum.* 2019, *48*, 720–727. [CrossRef] [PubMed]
- 117. Heras-Recuero, E.; Landaeta-Kancev, L.C.; Martínez de Bourio-Allona, M.; Torres-Rosello, A.; Blázquez-Sánchez, T.; Ferraz-Amaro, I.; Castañeda, S.; Martínez-López, J.A.; Martínez-Dhier, L.; Largo, R.; et al. Positron Emission Computed Tomography Spectrum of Large Vessel Vasculitis in a Tertiary Center: Differences in 18F-fluorodeoxyglucose Uptake between Large Vessel Vasculitis with Predominant Cranial and Extracranial Giant Cell Arteritis Phenotypes. J. Clin. Med. 2023, 12, 6164. [CrossRef] [PubMed] [PubMed Central]
- 118. Scott, I.C.; Bajpai, R.; Hider, S.L.; Helliwell, T.; Mallen, C.D.; Muller, S. The relationship between obesity and patient-reported outcome measures in people with polymyalgia rheumatica. *Rheumatol. Adv. Pract.* 2024, *8*, rkae081. [CrossRef] [PubMed] [PubMed Central]
- Sundahl, N.; Bridelance, J.; Libert, C.; De Bosscher, K.; Beck, I.M. Selective glucocorticoid receptor modulation: New directions with non-steroidal scaffolds. *Pharmacol. Ther.* 2015, 152, 28–41. [CrossRef] [PubMed]
- 120. Van Moortel, L.; Gevaert, K.; De Bosscher, K. Improved Glucocorticoid Receptor Ligands: Fantastic Beasts, but How to Find Them? *Front. Endocrinol.* **2020**, *11*, 559673. [CrossRef] [PubMed] [PubMed Central]
- 121. Van den Hoven, J.M.; Van Tomme, S.R.; Metselaar, J.M.; Nuijen, B.; Beijnen, J.H.; Storm, G. Liposomal drug formulations in the treatment of rheumatoid arthritis. *Mol. Pharm.* 2011, *8*, 1002–1593. [CrossRef] [PubMed]
- 122. Vani, K.; Kriplani, P.; Dhingra, A.; Chopra, B.; Singh Grewal, A.; Deswal, G.; Dass, R.; Guarve, K. Liposomes: An Emerging Strategy for the Effective Treatment of Rheumatoid Arthritis. *Curr. Rheumatol. Rev.* **2024**. [CrossRef] [PubMed]
- 123. Hysa, E.; Casabella, A.; Gotelli, E.; Campitiello, R.; Schenone, C.; Genova, C.; Tanda, E.T.; Sulli, A.; Smith, V.; Cimmino, M.A.; et al. Polymyalgia rheumatica and giant cell arteritis induced by immune checkpoint inhibitors: A systematic literature review highlighting differences from the idiopathic forms. *Autoimmun. Rev.* **2024**, *23*, 103589. [CrossRef] [PubMed]
- 124. Chatzigeorgiou, C.; Mackie, S.L. Comorbidity in polymyalgia rheumatica. Reumatismo 2018, 70, 35–43. [CrossRef] [PubMed]
- 125. Partington, R.; Muller, S.; Mallen, C.D.; Abdul Sultan, A.; Helliwell, T. Comorbidities in patients with polymyalgia rheumatica prior to and following diagnosis: A case control and cohort study. *Semin. Arthritis Rheum.* **2020**, *50*, 663–672. [CrossRef] [PubMed]

Disclaimer/Publisher's Note: The statements, opinions and data contained in all publications are solely those of the individual author(s) and contributor(s) and not of MDPI and/or the editor(s). MDPI and/or the editor(s) disclaim responsibility for any injury to people or property resulting from any ideas, methods, instructions or products referred to in the content.